The Jambo Registry
www.82jambo.com

. irgeliit No. 2634
E%g&&ﬁmam Eﬁsimmmﬁg

1670 thru Current ‘\ﬂaﬁ@ Yedi €J-5 and CJ-7
Universal Jeep

Ramsey Model 2000 and 2@@1 * Front Mount Winch

nf’

ﬁ/"j _—

a.v“‘ =

“J

fomprepemtremmr gy w-uy-;-qa

P e

R T Gl At T s i e
%%

F—mé‘

kmmﬁa&u it

*MODEL 2000/2001 12 Volt
MODEL 2002/2003 24 Voit



.
- - #
Enstallation Instructions: ! |

.
g
AR E!

A. Remove Vehicle Bumper ;.
Ll

B. Mounting Kit to Winch As: Jel'l_zbigf
£ ]

L i

1. Attach front mounting p|até-!\io.""312248) to the

st i a5 e b
y

.
1

C. Attaching Mounting Kit .
and Winch to Vehicle

=

1. Slide winch and frame over vehicle frame aer}

front 2 holes in each mounti angle (Part No.s
302592 and 302523). Attach plate with (2) 3/8-16NCX1
Hex bolts thru the 2 inboard holes. Use lockwashers
and nuts. Attach parking light bracket {No. 312255)
with (2) 3/8-16NCX1-1/4 Hex bolts with {fockwashers
and nuts. DO NOT TIGHTEN.

2. Attach Bracket {N@. 4C3038) tc gear housing of
winch. Bracket fits over spur gear box. Use (2) 3/8-
16NCX3/4 socket head bolts. TIGHTEN ALL BOLTS
TO PROPER TORQUE VALUE. (See torqgue value
chart.)

3. Attach Bracket (408037) to clutch housing with (2)
3/8-16NCX3/4 Soc. Hd. boits. DO NOT REMQVE SHiP-
PING STRAP. TIGHTEN ALL BOLTS TO PROPER
TORQUE VALUE. (See torgue value chart.)

4. Attach rear mounting plate (No. 312248 to

brackets on winch with (4) 3/8-16NCX1 Hex bolts with

lockwashers and nuts. The flange on back plate to

point to center of winch. TIGHTEN SECUREL
REMOVE SHIPPING STRAP.

3. Set winch and frame assembly on the (2) side
mounting angles and against the front mounting
plate. Install (4) 3/8-16NCX1 Hex bolts thru back plate
and side angles. Bolt heads to be under flangs of
mounting angles. Add lockwashers and nuts. DO NOT
TIGHTEN.

6. Line up holes in mounting plate with mounting
holes in winch. Use (1) 3/8-16NCX3/4 Hex bolt in hoie
next to gear housing cover.

7. Install (1) 3/8-16NCX1 Hex boit thru front plate into
clutch housing. Install the (2) 3/8-16NCX3/4 flat head
screws. TIGHTEN ALL BOLTS TO PROPER TORQUE
VALUE. (See torque value chart.)

8. Tighten all bolts and nuts holding front plate and
rear plate to side angles. TIGHTEN ALL NUTS TO
PROPER TORQUE VALUE. (See torque value chart.)

8. Attach fairlead to underside of upper flange on
front plate with (2) 3/8-16NCX1-1/4 Hex bolts with
lockwashers and nuts (2) 3/8-16NCX1 Hex bolts with
lockwashers. TIGHTEN ALL NUTS TO PROPER
TORQUE VALUE. (See torque valug chart.)

i J,',Grmxe Value Chart"

L Size ™ | Torque Ft. Lbs. ‘ Nm
3816 || 18 Ej Al o
1213 || S0l ! 58 |
1220 || 41 Il 55.5 |
3/4-10 JJ 105 | 123

-
|
|
1

front crossmember. Line up the holes in winch frame
with holes in vehicle frame. Use (2) 3/4-10NCX1-1/2
Hex baolts in front 2 hcies of winch frame and vehicle
frame add lockwashers and nuts. DO NOT TIGHTEN.

2. insiali the (2) 1/2-20NFX3 Hex oult with
washers and 362175 spacers thru mounting angles
and vehicie frame, add lockwashers and nuts.
TIGHTEN SECURELY.

3. Aftach the (2) 312252 bumpear brackets tc the out-
side of frame angles. Flange of bracket 1o face to in-
side of frame. Attach brackets with (4) 1/2-13NCX1
Hex bolts with lo_kwashers and nuts. Attach venicle

bumper to bracke .~ with (2) 3/8-1BNCX1 Hex bolts with
iockwasherand 1_:is. TIGHTEN SECURELY.

4. Tighten all n.is tc proper torque vaiue. (See tor-
gue value chart.}

5. Attach the (2) 440075 turn lights to light brackets.
Disconnect turnlights and attach wire harness (No.
440074) to vehicle turnlights.

6. Route wire harness down thru light well and out
to turnfights. Plug in turnlights. Ground wire on wire
harness is not used.

£1
Hat

D. Battery Cable and Remotie Switch

1. Connect battery cable to winch.

2. Route cable between grill and vehicle cross-
member up tc po-=:itive post on batiery. (Be sure bat-
tery cable is not on @ny sharp edges.)

3. Plug remorte switch into receptacle on winch.

4. Run winch forward and reverse to check connec-
tions. )

E. Winch Cable

1. Unwind cabie by rolling it along floor.

2. Place end of cable, opposite hook, through
fairlead and into hole in winch drum.

3. Secure cable with setscrew.

4. Wind cable, using winch power, onto drum in
even layers. {Refer to your winch owners manual for
safe operation.}

The Jambo Registry
www.82jambo.com

F-

=



.{"//.
3
=

r—;‘—.-_:"t-_,.___.._,_‘ e —— —r——— T 7 T — m——— e —
o
/inch Kit Ne. 2634 WY
/ -
¥ 3
4 - .
. EZ s =
. —= = ®
r e ¥ S
@) = e
o = = i
RS o8 3
0O ek sy &
3 a5E]
JaQ -
Q0 08
The Jambo Registry X &= z<
www.82jambo.com Z

2 16NCX|

i

\ o
‘\T ’J /
@ /
by e e
v s
& /
] o
o o/ A
> %)
0/ <
i _d o
& &
S E )
{ \\ J
a ‘el
(_Z)
d
©

408036\
ity :
@,

IBNC X!

i
mRee

a
ul
=

)l

L <o

= z

o W i
i~ T 103
8 Ol Nl Ve
~
'Rr}' ’

IENCXI

00
a

8

\. oW

<t
>
= =
O >
= &
= £ ny
9 9] u;
! T g
aNa ™It rr\j
|

>
O
R =
™ I ©
o
3 it
L
Z
O
¢
—i0d

MOUNTING KIT NO. 2634




Parts List for %ﬁ@%mmé Kit No. 2634 TR

No. Required ||

MNMROO~NMNOPEREMNNBENDPD AN NNDN = = DR = -k ed

B I A

P\ I AN

Part Number

302592
302593
312248
312249
312252
312255
408036
408037
440075
362175
440074
414310
414311
414568
414600
414765
418035
418065
418089
4180¢9
418177
418218
418249
418251

414309
414310
414911
414915
418177

414310
414311
418035
418177

Descripiien

hMounting Angle (Left Hand)
Mounting Angle (Right Hand)
Mounting Bracket (Front) _
Mounting Bragket (Rear) g
Bumper Brat wt

Bracket Parking Light
Bracket (Winch Mounting)

The Jambo Registry
www.82jambo.com

2racket (Winch Mounting!

Turn Lights
Spacers

“Wire Harness (Extension
'35-16NCX1 Hex. Hd. Capscrew—Cad. Piated

3%-16NCX1Ys Hex. Hd. Capscrew—Cad. Plated
12-13NCX1 Hex. Hd. Capscrew—Cad. riated
Y2 -20NFX3 Hex. Hd. Capscrew—~Cad. Plated
34 -10NCX1Y2 Hex. Hc. Capscrew—Cad. Plated
35-16MNC Hex. Nut—-Cad. Plated

12 -20NF Hex. Nut—CGad. Plated

15 -13NC Hex. Nut--—-Cad. Plated

%4 -10NC Hex. Nut—Czad. Plated

3 Lockwasher—Cac. Plaied

Yz L.ockwasher-—Cad. Plated

3 {ockwasher—Cad. Plated

Va Flatwasher—SAE Cad. Plated

WINCH MOUNTING BOLTS

Ip-16NCX34 Hex. Hd. Capscrew—Cad. Plated
3%-16NCX1 Hex. Hd. Capscrew—Cad. Plataed
3-16NCX3 Soc. Hd. Capscrew—Cead. Plated
35-16NCX % Flat Hd. Screw—{Cad. 2lated

3% Lockwasher—Cad. Plated

FAIRLEAD BOLTS

Y% -16NCX1 Hex. Hd. Capscrew—Cad. Plated
¥-16NCX1 Hex. Hd. Capscrew—Cad. Plated
¥ -16NC Hex. Nut—Cad. Piated
3% Lockwasher—Cad. Plated

When ordering parts be sure they are Ramsey Certified Parts.

g

Post Office Box 15829 « T

S’

Ramsey Winch Company

~ _=hama 74112 « Telephone: (918) 835 1521

el )y [IN



